

# Test Report

Report No.:SZER090104617516E

Page 1 of 4

**Client :** TAIXING YANGSHENG ELECTRONIC CO.,LTD.

**Address:** South Park Road, Dasheng Electromechanical Industrial Park, Taixing City, Jiangsu, China.

**Report on the submitted sample said to be:**

Sample Name : Horn Speaker  
Sample Description : Normal  
Model/type : TSH-8T  
Amount of Sample : 1pc  
Manufacturer : TAIXING YANGSHENG ELECTRONIC CO.,LTD.  
Supplier : TAIXING YANGSHENG ELECTRONIC CO.,LTD.  
Sample Received Date : Jan. 04,2009  
Sample tested Date : Jan. 06,2009~Jan. 07,2009

**Test Requested:** (As requested by the client, please see following sheets in detail.)

Test Sequence	Test Item
1	IP6X

**Test results:** The probe can't penetrate into any opening of the sample. After the test, judging to the tested sample by visual observation, there was no dust into the sample, sample passed IP6X test.

Inspected by: Stephen Lee  
Engineer

Approved by: Joan Lan  
Lab Supervisor

Approved date: Feb 07 2009



Building C, Hongwei Industrial Zone, Baoan 70 District, Shenzhen

# Test Report

Report No.:SZER090104617516E

Page 2 of 4

**Tested Sample:**

Sample No.	Sample Name	Model/type	Quantity
002	Horn Speaker	TSH-8T	1pc

**Sample Photo Before The Test:**

# Test Report

Report No.:SZER090104617516E

Page 3 of 4

**Test Item: IP6X****(1) Test Equipment:**

Name	Model/type	Serial No.	Valid Date to
Dust Tester	SC-1000	BSZTTEER00009	Jul. 03,2009
Probe	φ 1mm	ASZTTEER00057-2	Mar. 06,2009

**(2) Environmental Conditions:**

Temperature: 24℃ Humidity: 52%RH

**(3) Reference Standard: IEC 60529-2001****(4) Tested Sample: 002****(5) Test Condition:**

The test performed in accordance to the criteria listed above, and under the conditions as below:

---The probe of 1 mm diameter is pushed against any opening of the sample with force of 1N

---Place the sample in the test chamber

---The amount of talcum powder to be used is 2kg/m<sup>3</sup> of the test chamber volume

---The pressure inside the enclosure is maintained below the surrounding atmospheric pressure by a vacuum pump

---Test duration: 8 hours

**Test Photos:**

## Test Report

Report No.:SZER090104617516E

Page 4 of 4

### Sample Photos After The Test:



1



2

\*\*\* End of report \*\*\*

This report is considered invalidated without the Special Seal for Inspection of the CTI. This report shall not be altered, increased or deleted. The results shown in this test report refer only to the sample(s) tested. Without written approval of CTI, this test report shall not be copied except in full and published as advertisement